@@Lﬁ gﬁ?;ethég:qﬂhds TROLLEY JACK

WACHINERY s iolk. parTs LT For: Model: 2050CXL

Version No: 1

Issue Date: 130901
CYLINDER ASSEMBLY PARTS NOT ILLUSTRATED
ITEM PART NO. DESCRIPTION ITEM PART NO. DESCRIPTION ITEM PART NO. DESCRIPTION
1 2050CXL/01 CYLINDER ASSEMBLY 1 2050CXL/01-9 BALL* 1" 2050CXL/11 SCREW M12 X 25
1 2050CXL/01-22 O-RING* 1 2050CXL/01-1 PLUNGER 12 2050CXL/12 WASHER 12
1 2050CXL/01-23 SPRING 1 2050CXL/01-10 TANK NUT M12 13 2050CXL/13 BOLT
1 2050CXL/01-24 SPRING BASE 1 2050CXL/01-11  WASHER M12 14 2050CXL/14  WASHER 18
1 2050CXL/01-25 BALL* 1 2050CXL/01-12 GEAR WHEEL 15 2050CXL/15 TORSION SPRING
1 2050CXL/01-26 U-WASHER* 1 2050CXL/01-13 RELEASE VALVE SHAFT 16 2050CXL/16 HANDLE SOCKET
1 2050CXL/01-27 OIL PLUG* 1 2050CXL/01-14 RING* 18 2050CXL/18 COTTER PIN
1 2050CXL/01-28 RESERVOIR 1 2050CXL/01-15 RELEASE VALVE NUT 17 2050CXL/17 GEAR SHAFT
1 2050CXL/01-29 0-RING* 1 2050CXL/01-16 RELEASE VALVE BODY 19 2050CXL/19 GEAR
1 2050CXL/01-3  0-RING* 1 2050CXL/01-17 STEEL WASHER 20 2050CXL/20 WASHER 10
1 2050CXL/01-30 0-RING* 1 2050CXL/01-18 SQUARE WASHER 21 2050CXL/21 NUT M10
1 2050CXL/01-31 TOP CUP 1 2050CXL/01-19 ALUMINIUM WASHER* 22 2050CXL/22 LOWER HANDLE
1 2050CXL/01-32 BASE PLATE WASHER* 1 2050CXL/01-2 BACK-UP RING* 23 2050CXL/23 SCREW M6 X35
1 2050CXL/01-33 CYLINDER 1 2050CXL/01-20 BALL* 24 2050CXL/24 UPPER HANDLE
1 2050CXL/01-34 0-RING* 1 2050CXL/01-21 PLUG SCREW 25 1750CXL/12-2 HANDLE SET SCREW
1 2050CXL/01-35 BOWL WASHER* RK 2050CXL/RK REPAIR KIT (contains*) 26 2050CXL/26 HANDLE SOCKET PIN
1 2050CXL/01-36 PISTON ROD 2 2050CXL/02 RETURN SPRING 27 2050CXL/27 RETAINING RING
1 2050CXL/01-37 FILTER OIL TUBE* 3 2050CXL/03 RETAINING RING 28 2050CXL/28 FRONT WHEEL
1 2050CXL/01-38 WASHER 4 2050CXL/04 COTTER PIN 29 2050CXL/29 FRAME ASSEMBLY
1 2050CXL/01-39 SCREW 5 2050CXL/05 LINKING BLOCK 30 2050CXL/30 WASHER 16
1 2050CXL/01-4 BASE PLATE 6 2050CXL/06 GREASE FITTING 31 2050CXL/31 NUT M16
1 2050CXL/01-5 PLUG SCREW 7 2050CXL/07 SUPPORTING SHAFT 32 2050CXL/32 RETAINING RING
1 2050CXL/01-6  WASHER 8 2050CXL/08 SADDLE ASSEMBLY 33 2050CXL/33 REAR WHEEL ASSEMBLY
1 2050CXL/01-7  SPRING 9 2050CXL/09 LIFTING ARM ASSEM. 34 2050CXL/34 LEFT BOLT
1 2050CXL/01-8 BALL* 10 2050CXL/10 LINKING BOLT 35 2050CXL/35 NUT M12

36 2050CXL/36 WASHER 12

IMPORTANT: NO RESPONSIBILITY IS ACCEPTED FOR INCORRECT USE OF THE MACHINE.

Hydraulic products are only repaired by local service agents. We have service/repair agents in all parts of the UK.

DO NOT RETURN JACKS TO US. Please telephone us on 01284 757500 to obtain the address and phone number of your local agent.
If Jack is under guarantee please contact your dealer.

WARRANTY: GUARANTEE IS 12 MONTHS FROM PURCHASE DATE. PROOF OF PURCHASE WILL BE REQUIRED FOR ANY CLAIM.
INFORMATION: PLEASE CALL US FOR A COPY OF OUR LATEST CATALOGUE.

&y 01284 757500 01284 703534  Enail: sales@sealey.co.uk




